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23-1-0014801T034_TR1-A201-R02

Measurement diagrams
EUT Information for all following tests:

PMT number:
Power:

1.1 Magnetic field strength

23-1-001488176_C01
12V DC

2.201a_H_field 5G_NR_FDD_n2_CH_381500_lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 8§ 15.209; RSS-Gen: Issue 5

PSt
5G_NR_FDD_n2_CH_381500
Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1
Verdict: Passed
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23-1-0014801T034_TR1-A201-R02

2.201b_H_field_5G_NR_FDD_n2_CH_381500_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

117,160 kHz

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

5G_NR_FDD_n2_CH_381500

Humidity: 44% rH; Temperature: 20.2 °C
1
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Full Spectrum
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23-1-0014801T034_TR1-A201-R02

2.4101a_H_field_ 5G_NR_TDD_n41_CH_528000_lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

17,080 kHz
28,224 dBpv/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

5G_NR_TDD_n41_CH_528000
Humidity: 44% rH; Temperature: 20.2 °C
1
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Full Spectrum
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23-1-0014801T034_TR1-A201-R02

2.4101b_H_field_5G_NR_TDD_n41_CH_528000_standing

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: PSt

Operating Mode: 5G_NR_TDD_n41 _CH_528000

Environmental Conditions: Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1

Verdict: Passed
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23-1-0014801T034_TR1-A201-R02

2.501a_Traffic_mode_5G_NR_FDD_n5_CH_167800_lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

307

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

5G_NR_FDD_n5_CH_167800

Humidity: 44% rH; Temperature: 20.2 °C
1

Passed

Full Spectrum
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23-1-0014801T034_TR1-A201-R02

2.501b_Traffic_mode_5G_NR_FDD_n5_CH_167800_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt
5G_NR_FDD_n5_CH_167800
Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1
Verdict: Passed
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23-1-0014801T034_TR1-A201-R02

2.6601a_H_field 5G_NR_FDD_n66_CH_352000_lying

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: PSt

Operating Mode: 5G_NR_FDD_n66_CH_352000

Environmental Conditions: Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1

Verdict: Passed

Full Spectrum
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23-1-0014801T034_TR1-A201-R02

2.6601b_H_field_5G_NR_FDD_n66_CH_352000_standing

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: PSt

Operating Mode: 5G_NR_FDD_n66_CH_352000

Environmental Conditions: Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1

Verdict: Passed

Full Spectrum
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v

| 17,160 kHz
-p3,369 dBuV/m

oT 34,280 kHz
T -33,263 dBuV/m

Level in dBuV/m

20+ 52,760 kHz 26,886000 MHz
+ -37,910 dBpV/m 20,700-dBpV/m

9k 20 30 50 100k 200 300 500 iM 2M 3M 5M 10M 20 30M
Frequency in Hz

23-1-0014801T034_TR1-A201-R02 9/51



23-1-0014801T034_TR1-A201-R02

2.7101a_H_field_5G_NR_FDD_n71_CH_134100_lying

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

Version of Testsoftware: EMC32 V10.60.20

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5

Operator: PSt

Operating Mode: 5G_NR_FDD_n71_CH_134100

Environmental Conditions: Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1

Verdict: Passed

Full Spectrum
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23-1-0014801T034_TR1-A201-R02

2.7101b_H_field_5G_NR_FDD_n71_CH_134100_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

117,160 kHz
2072,420 dBuv/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt

5G_NR_FDD_n71_CH_134100
Humidity: 44% rH; Temperature: 20.2 °C
1

Passed

Full Spectrum
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23-1-0014801T034_TR1-A201-R02

2.7701a_H_field_ 5G_NR_TDD_n77_CH_662000_lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

5G_NR_TDD_n41_CH_52800

Humidity: 44% rH; Temperature: 20.2 °C
2

Passed

Full Spectrum
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19,976 dBpV/m
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23-1-0014801T034_TR1-A201-R02

2.7701b_H_field_5G_NR_TDD_n77_CH_662000_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

5G_NR_TDD_n77_CH_662000
Humidity: 44% rH; Temperature: 20.2 °C
1

Passed

Full Spectrum

28,298000 MHz
19,723 dBuV/m

FCC15.209 Maagneticl Field
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v
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Level in dBuV/m
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23-1-0014801T034_TR1-A201-R02

2.7701c_H_field 5G_NR_TDD_n77_CH_633666_lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

PSt
5G_NR_TDD_n77_CH_633666
Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1
Verdict: Passed
Full Spectrum
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23-1-0014801T034_TR1-A201-R02

2.7701d_H_field_5G_NR_TDD_n77_CH_633666_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

20- 17,160 kHz

Level in dBuV/m

+-19,861 dBpV/m

T 34,280 kHz
-10T -31,219-dBpV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

5G_NR_TDD_n77_CH_633666
Humidity: 44% rH; Temperature: 20.2 °C
1

Passed

Full Spectrum

26,458000 MHz
20,186 dBuV/m

FCC15.209 Maagneticl Field

v
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23-1-0014801T034_TR1-A201-R02

2.7801a_H_field_ 5G_NR_TDD_n78_CH_650332_lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

EUT Setup:
Verdict:

Level in dBuV/m

17,160 kHz
207 -20,159 dBuV/m

ot 34,440 kHz
-30,189 dBuV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

5G_NR_TDD_n78_CH_650332
Humidity: 44% rH; Temperature: 20.2 °C
1

Passed

Full Spectrum

24,802000 MHz
20,081 dBuVv/m

FCC15.209 Maagneticl Field

v

23-1-0014801T034_TR1-A201-R02
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Frequency in Hz
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23-1-0014801T034_TR1-A201-R02

2.7801b_H_field_5G_NR_TDD_n78_CH_650332_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

20- 17,160 kHz

Level in dBuV/m

+-19,861 dBpV/m

T 34,280 kHz
-10T -31,219-dBpV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

5G_NR_TDD_n78_CH_650332
Humidity: 44% rH; Temperature: 20.2 °C
1

Passed

Full Spectrum

26,458000 MHz
20,186 dBuV/m

FCC15.209 Maagneticl Field

v
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Frequency in Hz
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23-1-0014801T034_TR1-A201-R02

2.7801c_H_field 5G_NR_TDD_n78_CH_633666_lying

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:
Operating Mode:

Environmental Conditions:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra
5G_NR_TDD_n78_CH_633666
Humidity: 44% rH; Temperature: 20.2 °C

EUT Setup: 1
Verdict: Passed
Full Spectrum
60T
50+ 26,570000 MHz

20,170 dBuV/m

FCC15.209 Maagneticl Field

20 17,160 kHz v
1 -20,764 dBuV/m
£
S 10T
a T 34,360 kHz
o
c 0oT -29,514-dBpV/m
3 1
2 -10T 52,840 kHz
T -35,037 dBuVv/m
20+ v
30T Y
4 v
-40T
-50T
} } } } } } } } } } } } } |
9k 20 30 50 100k 200 300 500 1M 2M 3M 5M 10M 20 30M

Frequency in Hz
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23-1-0014801T034_TR1-A201-R02

2.7801d_H_field_5G_NR_TDD_n78_CH_633666_standing

Common Information

Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:
Environmental Conditions:
EUT Setup:

Verdict:

17,160 kHz

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

EMC32 V10.60.20

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

TFra

5G_NR_TDD_n78_CH_633666
Humidity: 44% rH; Temperature: 20.2 °C
1

Passed

Full Spectrum

23,270000 MHz
20,385 dBuV/m

FCC15.209 Maagneticl Field

v

20T 20,663 dBuV/m
£
S 1071
3 1
Q 34,280 kHz
T of -30,177 dBpv/m
s T
o -10T
— -+
| 52,760 kHz
20T -36,039 dBuV/m
-30T "
40T
50T
+— —+— : —+— : +—
ok 20 30 50 100k 200300 500 1M  2M 3V 5M  10M 20 30M

23-1-0014801T034_TR1-A201-R02

Frequency in Hz
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1.2 Radiated emissions

23-1-0014801T034_TR1-A201-R02

8.02a_Traffic_mode_5G_NR_FDD_n2_CH_381500_lying

Common Information
Test Description:
Test Site:
FCC Part 24Test Standard:
Antenna polarisation:
Measurement software version

Radiated emission
Fully-Anechoic Chamber
FCC Part 24 / RSS-133
vertical / horizontal
EMC32 V10.60.20

Operating Mode: Traffic_mode_5G_NR_FDD_n2_CH_381500_lying
Operator: MNu
Comment: Humidity : 50%rH; Temperature: 20°C
EUT Setup: 01
Verdict: Passed
Full Spectrum
30T
v
20T 1,909450000 GHz
1 22,455 dBm
e OT
m
e T FCCISED =13dBm
S 20T
3
-40
30M 5060 80.00M 200 300400600 8001G 2G 3G 4G5G6 810G 18G

Frequency in Hz

Remark: emission at 1.9 GHz is the carrier frequency of NR Band 2 and not relevant to the limit

23-1-0014801T034_TR1-A201-R02
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23-1-0014801T034_TR1-A201-R02

8.02b_Traffic_mode_5G_NR_FDD_n2_CH_381500_standing

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC Part 24 / RSS-133

Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: 5G_NR_FDD_n2_CH_381500_standing
Operator: TFra

Environmental Conditions: Humidity: 39 %rH; Temperature: 21°C
EUT Setup: 1

Verdict: Passed

Remark: emission at 1.9 GHz is the carrier frequency of NR Band 2 and not relevant to the limit

23-1-0014801T034_TR1-A201-R02 21/51



23-1-0014801T034_TR1-A201-R02

8.02¢_Traffic. mode 5G_NR_FDD n2 CH 381500 AntH

Common Information

Test Description: Radiated Emissions

Test Site Location: cetecom advanced GmbH

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 24 / RSS-133

Operating Mode: 5G NR FDD n2 CH 381500

Antenna Position: horizontal

Environmental Conditions: Humidity: 41%rH; Temperature: 22.8°C
Operator: PSt

Set-up: 1

Verdict: Passed

Full Spectrum

Level in dBm

18 18.2 18.4 18.6 18.8 19 19.2 19.4 195
Frequency in GHz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram

23-1-0014801T034_TR1-A201-R02 22/51



23-1-0014801T034_TR1-A201-R02

8.02d_Traffic_mode_5G_NR_FDD_n2_CH_381500_AntV

Common Information

Test Description: Radiated Emissions

Test Site Location: cetecom advanced GmbH

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 24 / RSS-133

Operating Mode: 5G NR FDD n2 CH 381500

Antenna Position: vertical

Environmental Conditions: Humidity: 41%rH; Temperature: 22.8°C
Operator: PSt

Set-up: 1

Verdict: Passed

Full Spectrum

-157

-20T

-25

-30T

-35T

Level in dBm

-40T

-451

-50T

-55T

18 18.2 18.4 18.6 18.8 19 19.2 19.4 195
Frequency in GHz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram

23-1-0014801T034_TR1-A201-R02 23/51



23-1-0014801T034_TR1-A201-R02

8.05a_Traffic_mode_5G_NR_FDD_n5_CH_167800_lying

Common Information

Test Description: Radiated emission
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 22 / RSS-132
Antenna polarisation: vertical / horizontal
Operating Mode: 5G_NR_FDD_n5_CH_167800_lying
Operator: MNu/ASa
EUT Setup: 01
Verdict: Passed
Full Spectrum
30T
20+ v
10T
0: 848,033333 MHz
19,076 dBm
g -10T FCC Part22 ISED RSS132
g I
= 201
g 1
g
-30T
-40T
-50T
-60T
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 89G

Frequency in Hz

Remark: emission at 848 MHz is the carrier frequency of NR Band 5 and not relevant to the limit

23-1-0014801T034_TR1-A201-R02
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8.05b_Traffic_mode_5G_NR_FDD_n5_CH_167800_standing

Common Information
Test Description:
Test Site:

Test Standard:
Antenna polarisation:

23-1-0014801T034_TR1-A201-R02

Radiated emission
Fully-Anechoic Chamber
FCC Part .22 / RSS-132
vertical / horizontal

Measurement software version EMC32 V10.60.20
Operating Mode: 5G_NR_FDD_n5_CH_167800_standing
Operator: TFra
Environmental Conditions: Humidity: 39 %rH; Temperature: 21°C
EUT Setup: 1
Verdict: Passed
Full Spectrum
30T
v
20T
848,680000 MHz
T 24,802 dBm
g 0T
m
T T FCCISED -13dBm
° 1
S -20
g 4
-40+
———t 1t Tt i
30M 5060 80OOM 200 300400600 8001G 2G 3G 4G5G6 810G  18G
Frequency in Hz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Height Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (cm) (deg) (deg) (dB)
1696.517857 -25.07 -13.00 12.07 100.0 1000.000 155.0 31.0 0.0 -61.1

23-1-0014801T034_TR1-A201-R02
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23-1-0014801T034_TR1-A201-R02

8.41a_Traffic_mode_5G_NR_TDD_n41_CH_528000_lying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

30T
20T

10T

-10T

-20T

Radiated emission

Fully-Anechoic Chamber

FCC Part 27 / RSS-199

vertical / horizontal

EMC32 V10.60.20
5G_NR_TDD_n41_CH_528000_lying
TFra

Humidity: 39 %rH; Temperature: 21°C
2

Passed

Full Spectrum

2,689000000 GHz
12,715 dBm

2,592000000 GHz
-18,588dBm |y

125 dBm

Level in dBm

-301
-40+
507"

-60T

L 4

30 500

1000 1500
Frequency in MHz

2000 2500 2800

Remark: emission at 2.6 GHz is the carrier frequency of NR Band 41 and not relevant to the limit. Emission at 2.5 GHz is within band (2496 MHz to

2690 MHz) and not relevant to the limit.

23-1-0014801T034_TR1-A201-R02
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8.41a_Traffic_mode_5G_NR_TDD_n41_CH_528000_standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version

23-1-0014801T034_TR1-A201-R02

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-199
vertical / horizontal
EMC32 V10.60.20

Operating Mode: 5G_NR_TDD_n41_CH_528000_lying
Operator: TFra
Environmental Conditions: Humidity: 39 %rH; Temperature: 21°C
EUT Setup: 2
Verdict: Passed
Full Spectrum
20T
- v
10+ 2,689000000 GHz
L 13,729 dBm
o-_
10+ 2,640000000 GHz
| -30,081 dBm
20T
_% -25 dBm
£ 30+ 2,591500000 GHz v
T | -33,068 dBm v
()
= a0t
-501
-60T
-70T
} } } } } } } } } H
30 500 1000 1500 2000 2500 2800

Frequency in MHz

Remark: emission at 2.6 GHz is the carrier frequency of NR Band 41 and not relevant to the limit. Emission at 2.5 GHz is within band (2496 MHz to

2690 MHz) and not relevant to the limit.

23-1-0014801T034_TR1-A201-R02
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8.41b_Traffic_mode_5G_NR_TDD_n41_CH_528000_standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

-10T

-20T

23-1-0014801T034_TR1-A201-R02

Radiated emission

Fully-Anechoic Chamber

FCC Part 27 / RSS-199

vertical / horizontal

EMC32 V10.60.20
5G_NR_TDD_n41_CH_528000_standing
TFra

Humidity: 39 %rH; Temperature: 21°C

1

Passed

Full Spectrum

-30T

-40T

-50T

Level in dBm

-60T

-70T

-80T

-90T

23-1-0014801T034_TR1-A201-R02

Frequency in GHz
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23-1-0014801T034_TR1-A201-R02

8.41b_Traffic_mode_5G_NR_TDD_n41_CH_528000_lying

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC Part 27 / RSS-199

Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: 5G_NR_TDD_n41_CH_528000_standing
Operator: TFra

Environmental Conditions: Humidity: 39 %rH; Temperature: 21°C
EUT Setup: 1

Verdict: Passed

Full Spectrum

-10T

-20T

-30T

-40T

-507T

Level in dBm

-60T

-70T

-80T

-90T

Frequency in GHz
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23-1-0014801T034_TR1-A201-R02

8.41c_Traffic_ mode 5G_NR _TDD n41 CH 528000 AntH

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Antenna Position:
Environmental Conditions:
Operator:
Set-up:
Verdict:

Radiated Emissions

cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC Part 27 / RSS-199
5G_NR_TDD_n41_CH_528000_AntH
horizontal

Humidity: 41%rH; Temperature: 22.8°C
PSt

1

Passed

Full Spectrum

RES-199 EmissionLimits

Level in dBm

23-1-0014801T034_TR1-A201-R02

Frequency in GHz
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8.41d_Traffic_mode_5G_NR_TDD_n41_CH_528000_AntV

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:

Antenna Position:
Environmental Conditions:
Operator:

Set-up:

Verdict:

23-1-0014801T034_TR1-A201-R02

Radiated Emissions

cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC Part 27 / RSS-199
5G_NR_TDD_n41_CH_528000_AntV

vertical

Humidity: 41%rH; Temperature: 22.8°C
PSt

1

Passed

Full Spectrum

Level in dBm

23-1-0014801T034_TR1-A201-R02

Frequency in GHz
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23-1-0014801T034_TR1-A201-R02

8.66a_Traffic_mode_5G_NR_FDD_n66_CH_352000_lying

Common Information
Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-139
vertical / horizontal

Measurement software version EMC32 V10.60.20
Operating Mode: 5G_NR_FDD_n66_CH_352000_lying
Operator: TFra
Environmental Conditions: Humidity: 39 %rH; Temperature: 21°C
EUT Setup: 2
Verdict: Passed
Full Spectrum
30T
20T Y
1,778950000 GHz
T 21,700 dBm
g 0T
m
T T FCCISED -13dBm
S 201
3
-40T
30M 5060 8QOOM 200 300400600 8001G 2G 3G 4G5G6 810G  18G

Frequency in Hz

Remark: emission at 1.7 GHz is the carrier frequency of NR Band 66 and not relevant to the limit

23-1-0014801T034_TR1-A201-R02
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23-1-0014801T034_TR1-A201-R02

8.66b_Traffic_mode_5G_NR_FDD_n66_CH_352000_standing

Common Information
Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-139
vertical / horizontal

Measurement software version EMC32 V10.60.20
Operating Mode: 5G_NR_FDD_n66_CH_352000_standing
Operator: TFra
Environmental Conditions: Humidity: 39 %rH; Temperature: 21°C
EUT Setup: 1
Verdict: Passed
Full Spectrum
30T v
20T 1,778950000 GHz
1 26,673 dBm
g 0T
m
° T FECHSED =13dBm
S 201
3
407
30M 5060 81OOM 200 300400600 8001G 2G 3G 4G5G6 810G  18G

Frequency in Hz

Remark: emission at 1.7 GHz is the carrier frequency of NR Band 66 and not relevant to the limit

23-1-0014801T034_TR1-A201-R02
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8.71a_Traffic_mode_5G_NR_FDD_n71_CH_134100_lying

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version

23-1-0014801T034_TR1-A201-R02

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-130
vertical / horizontal
EMC32 V10.60.20

Operating Mode: 5G_NR_FDD_n71_CH_134100_lying
Operator: TFra
Environmental Conditions: Humidity: 39 %rH; Temperature: 21°C
EUT Setup: 2
Verdict: Passed
Full Spectrum
30T
1 v
20 663,410000 MHz
1 20,525 dBm
e OT
m
o) 4
£
T 20t
it
-407

30M 50 60 80100M

200 300 400500 800 1G
Frequency in Hz

Remark: emission at 663 MHz is the carrier frequency of NR Band 71 and not relevant to the limit

23-1-0014801T034_TR1-A201-R02

2G

3G 4G 5G 67G
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23-1-0014801T034_TR1-A201-R02

8.71b_Traffic_mode_5G_NR_FDD_n71_CH_134100_standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-130
vertical / horizontal
EMC32 V10.60.20

Operating Mode: 5G_NR_FDD_n71_CH_134100_standing
Operator: TFra
Environmental Conditions: Humidity: 39 %rH; Temperature: 21°C
EUT Setup: 1
Verdict: Passed
Full Spectrum
30T v
20T
10T 663,895000 MHz
1 28,670 dBm
O__
D% 1
S -1o0T ECC ISED 413dBm
£ I
I}
% -20T
-
-30T
-40F
-50T

30M 50 60 80100M

200 300 400500 800 1G
Frequency in Hz

Remark: emission at 663 MHz is the carrier frequency of NR Band 71 and not relevant to the limit

23-1-0014801T034_TR1-A201-R02

2G 3G 4G 5G 67G
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23-1-0014801T034_TR1-A201-R02

8.77a_Traffic_mode_5G_NR_TDD_n77_CH_662000_lying

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC Part 27 / RSS-198

Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: 5G_NR_TDD_n77_CH_662000_lying
Operator: Maa

Environmental Conditions: Humidity: 40 % rH; Temperature: 20 °C
EUT Setup: 1

Verdict: Passed

Full Spectrum

-10T FCC ISED -13dBm

Level in dBm

0,03 2 4 6 8 10 12 14 16 18
Frequency in GHz

Remark: emission at 3.9 GHz is the carrier frequency of NR Band 77 and not relevant to the limit
Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram

23-1-0014801T034_TR1-A201-R02 36/51



23-1-0014801T034_TR1-A201-R02

8.77b_Traffic mode 5G_ NR _TDD n77 CH 662000 standin

Common Information

Test Description:

Test Site:
Test Standard:

Antenna polarisation:
Measurement software version

g

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-198
vertical / horizontal
EMC32 V10.60.20

Operating Mode: 5G_NR_TDD_n77_CH_662000_standing
Operator: PSt/Maa
Environmental Conditions: Humidity: 50 % rH; Temperature: 20 °C
EUT Setup: 1
Verdict: Passed
Full Spectrum
30T
20T
104+ 3,979000000 GHz
I 1,208 dBm
v
0__
: 1
5 -7 FCC _ISED -13dBmn
e I
o
3 -20T
-
-30T
-40+ *
-50- -
f t t t t t t t t t t t t t t t i
0,03 2 4 6 8 10 12 14 16 18
Frequency in GHz
Remark: emission at 3.9 GHz is the carrier frequency of NR Band 77 and not relevant to the limit
Final_Result
Frequency RMS | Limit | Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr. | Comment
(MHz) (dBm | (dBm n (ms) h t h n (dB)
17:44:50 -
3879.033333 | -39.72 | -13.00 | 26.72 100.0 1000.000 | 155.0 | V 212.0 0.0 | -85.0 23.05.2024

23-1-0014801T034_TR1-A201-R02
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8.77c_Traffic_ mode 5G_NR _TDD n77 CH 662000 AntH

23-1-0014801T034_TR1-A201-R02

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:

Antenna Position:
Environmental Conditions:
Operator:

Set-up:

Verdict:

Radiated Emissions

cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC Part 27 / RSS-198
5G_NR_TDD_n77_CH_662000_AntH
horizontal

Humidity: 41%rH; Temperature: 22.8°C
PSt

1

Passed

Full Spectrum

RSS-199 EmissionLimits

Level in dBm

18G

30G
Frequency in Hz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram

23-1-0014801T034_TR1-A201-R02

40G
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8.77d_Traffic mode 5G_NR TDD n77 CH 662000 AntV

23-1-0014801T034_TR1-A201-R02

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:

Antenna Position:
Environmental Conditions:
Operator:

Set-up:

Verdict:

Radiated Emissions

cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC Part 27 / RSS-198
5G_NR_TDD_n77_CH_662000_AntV
horizontal

Humidity: 41%rH; Temperature: 22.8°C
PSt

1

Passed

Full Spectrum

RSS-199 EmissionLimits

Level in dBm

18G

30G
Frequency in Hz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram

23-1-0014801T034_TR1-A201-R02

40G
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23-1-0014801T034_TR1-A201-R02

8.77e_Traffic_mode_5G_NR_TDD_n77_CH_633666_lying

Common Information
Test Description:

Test Site:

Test Standard:

Antenna polarisation:
Measurement software version

Operating Mode:

Operator:
Environmental Conditions:

EUT Setup:

Verdict:

Level in dBm

Remark: emission at 3.4 GHz is the carrier frequency of NR Band 77 and not relevant to the limit

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-192
vertical / horizontal
EMC32 V10.60.20

5G_NR_TDD_n77_CH_633666_lying

Maa

1
Passed

Full Spectrum

3,461500000-GHz
1,718 dBm
v

Humidity: 40 % rH; Temperature: 20 °C

FCOC ISED

-13dBm

2 4 6 8 10
Frequency in GHz

23-1-0014801T034_TR1-A201-R02
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23-1-0014801T034_TR1-A201-R02

8.77f_Traffic_mode_5G_NR_TDD_n77_CH_633666_standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version
Operating Mode:
Operator:
Environmental Conditions:
EUT Setup:
Verdict:

T 3,461500000 GHz
10+ 4,716 dBm

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-192
vertical / horizontal
EMC32 V10.60.20

5G_NR_TDD_n77_CH_633666_standing

PSt/Maa

Humidity: 50 % rH; Temperature: 20 °C

1
Passed

Full Spectrum

FCOC ISED

-13dBm

Level in dBm

Remark: emission at 3.4 GHz is the carrier frequency of NR Band 77 and not relevant to the limit

23-1-0014801T034_TR1-A201-R02

6 8 10
Frequency in GHz
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8.77¢_Traffic_mode_5G_NR_TDD_n77_CH_633666_AntH

23-1-0014801T034_TR1-A201-R02

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:

Antenna Position:
Environmental Conditions:
Operator:

Set-up:

Verdict:

Radiated Emissions

cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC Part 27 / RSS-192
5G_NR_TDD_n77_CH_633666_AntH
horizontal

Humidity: 41%rH; Temperature: 22.8°C
PSt

1

Passed

Full Spectrum

RSS-199 EmissionLimits

Level in dBm

18G

30G
Frequency in Hz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram

23-1-0014801T034_TR1-A201-R02

40G
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8.77h_Traffic_ mode 5G_NR TDD n77 CH 633666 AntV

23-1-0014801T034_TR1-A201-R02

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:

Antenna Position:
Environmental Conditions:
Operator:

Set-up:

Verdict:

Radiated Emissions

cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC Part 27 / RSS-192
5G_NR_TDD_n77_CH_633666_AntV
vertical

Humidity: 41%rH; Temperature: 22.8°C
PSt

1

Passed

Full Spectrum

RSS-199 EmissionLimits

Level in dBm

18G

30G
Frequency in Hz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram

23-1-0014801T034_TR1-A201-R02

40G
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23-1-0014801T034_TR1-A201-R02

8.78a_Traffic_mode_5G_NR_TDD_n78_CH_650332_lying

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC Part 27 / RSS-192

Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: 5G_NR_TDD_n78_CH_650332_lying
Operator: Maa

Environmental Conditions: Humidity: 40 % rH; Temperature: 20 °C
EUT Setup: 1

Verdict: Passed

Full Spectrum

-10T FCC ISED -13dBm

Level in dBm

0,03 2 4 6 8 10 12 14 16 18
Frequency in GHz

Remark: emission at 3.7 GHz is the carrier frequency of NR Band 78 and not relevant to the limit
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8.78b_Traffic_mode_5G_NR_TDD_n78_CH_650332_standing

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC Part 27 / RSS-192

Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: 5G_NR_TDD_n78_CH_650332_standing
Operator: PSt/Maa

Environmental Conditions: Humidity: 50 % rH; Temperature: 20 °C
EUT Setup: 1

Verdict: Passed

Full Spectrum

T v 3,798000000 GHz
3,673 .dBm

-10T FCC ISED -13dBm

Level in dBm

0,03 2 4 6 8 10 12 14 16 18
Frequency in GHz

Remark: emission at 3.7 GHz is the carrier frequency of NR Band 78 and not relevant to the limit
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23-1-0014801T034_TR1-A201-R02

8.78c_Traffic._ mode 5G_NR _TDD n78 CH 650332 AntH

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Antenna Position:
Environmental Conditions:
Operator:
Set-up:
Verdict:

Radiated Emissions

cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC Part 27 / RSS-192
5G_NR_TDD_n78_CH_650332_AntH
horizontal

Humidity: 41%rH; Temperature: 22.8°C
PSt

1

Passed

Full Spectrum

RSS-199

EmissionLimits

Level in dBm

18G

30G
Frequency in Hz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram
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8.78d_Traffic mode 5G_NR TDD n78 CH 650332 AntV

Common Information

Test Description: Radiated Spurious Emissions 5G NR FDD n78
Test Site Location: cetecom advanced GmbH

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 27 / RSS-192

Operating Mode: 5G_NR_TDD_n78_CH_650332_AntV
Antenna Position: vertical

Environmental Conditions: Humidity: 41%rH; Temperature: 22.8°C
Operator: PSt

Set-up: 1

Verdict: Passed

Full Spectrum

RSS-199 EmissionLimits

Level in dBm

18G 30G 40G
Frequency in Hz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram
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23-1-0014801T034_TR1-A201-R02

8.78e_Traffic_mode_5G_NR_TDD_n78_CH_633666_lying

Common Information

Test Description: Radiated emission

Test Site: Fully-Anechoic Chamber

Test Standard: FCC Part 27 / RSS-192

Antenna polarisation: vertical / horizontal

Measurement software version EMC32 V10.60.20

Operating Mode: 5G_NR_TDD_n78_CH_633666_lying
Operator: Maa

Environmental Conditions: Humidity: 40 % rH; Temperature: 20 °C
EUT Setup: 1

Verdict: Passed

Full Spectrum

3,461500000 GHz
oT v -1,322 dBm

-10T FCC ISED -13dBm

Level in dBm

0,03 2 4 6 8 10 12 14 16 18
Frequency in GHz

Remark: emission at 3.4 GHz is the carrier frequency of NR Band 78 and not relevant to the limit
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23-1-0014801T034_TR1-A201-R02

8.78f_Traffic_mode_5G_NR_TDD_n78_CH_633666_standing

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version

Radiated emission
Fully-Anechoic Chamber
FCC Part 27 / RSS-192
vertical / horizontal
EMC32 V10.60.20

Operating Mode: 5G_NR_TDD_n78_CH_633666_standing
Operator: Maa
Environmental Conditions: Humidity: 40 % rH; Temperature: 20 °C
EUT Setup: 1
Verdict: Passed
Full Spectrum
30T
20T 3,461500000 GHz
1 0,957 dBm
10T
1 v
O__
D% 1
S -1o0T ECC ISED -13dBm
£ I
I}
% -20T
-
-30T
-40+
-50-
0,03 2 4 6 8 10 12 14 16 18

Remark: emission at 3.4 GHz is the carrier frequency of NR Band 78 and not relevant to the limit
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8.78¢_Traffic_mode_5G_NR_TDD _n78_CH_633666_AntH

23-1-0014801T034_TR1-A201-R02

Common Information

Test Description:

Test Site Location:

Test Site:

Test Standard:

Operating Mode:

Antenna Position:
Environmental Conditions:
Operator:

Set-up:

Verdict:

Radiated Emissions

cetecom advanced GmbH

Fully Anechoic Room (FAR2)

FCC Part 27 / RSS-192
5G_NR_TDD_n78_CH_633666_AntH
horizontal

Humidity: 41%rH; Temperature: 22.8°C
PSt

1

Passed

Full Spectrum

RSS-199 EmissionLimits

Level in dBm

18G

30G
Frequency in Hz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram
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8.78h_Traffic_mode_5G_NR_TDD_n78_CH_633666_AntV

Common Information

Test Description: Radiated Emissions

Test Site Location: cetecom advanced GmbH

Test Site: Fully Anechoic Room (FAR2)

Test Standard: FCC Part 27 / RSS-192

Operating Mode: 5G_NR_TDD_n78_CH_633666_AntV
Antenna Position: vertical

Environmental Conditions: Humidity: 41%rH; Temperature: 22.8°C
Operator: PSt

Set-up: 1

Verdict: Passed

Full Spectrum

RSS-199 EmissionLimits

Level in dBm

18G 30G 40G
Frequency in Hz

Remark: limit lies at -13 dBm and not at -25 dBm as shown in diagram

End Of Annex 1
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